Walker Mower Online Parts Lookup

Model MBS Illustrated Parts Manual

60 Inch Complete Carrier Frame Assembly (P/N 2911)

Other model MBS manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
12744-1Spring Clip Bracket
25975-3Cable Tie (50# x 7")
35743-1Spring Cover
45743-6Extension Spring (1-1/2 x 7-3/4)
55743-4Eye Bolt (3/8-16 x 2-3/4)
62723Counter Weight Spring Mount
72723-5Locking Arm, LH (Includes Item # F432)
85830Grease Fitting
92667-1Pivot Mount, LH (Includes Item # 8)
102723-4Pivot Shaft
112667-2Pivot Mount, RH (Includes Item # 8)
122723-6Locking Arm, RH (Includes Item # F432) 1
132215-2Gas Spring Cover, RH
142723-2Outer Height Adjustment Plate
157775-5Lock Pin (5/16)
162720-3Height Adjustment Spacer
172723-1Inner Height Adjustment Plate
182215-3Gas Spring Cover, LH
198740Deck Pin Bushing (3/4 ID)
202910-2 (now 2910-4)60SD Carrier Frame Assembly
218811-25Tilt Bar W/Grip (35")
225850-5Handle Grip (1 x 1 x 3-3/4)
238769-8Dust Cap, Deck Caster
248769-6Bearing Cone (1" ID)
258769-5Bearing Cup (2 x 1-5/8)
268769-7Seal
272770Caster Wheel Fork
287038Tail Wheel Axle (3/4 x 5-9/16)
298037-1Seal, Outer (1-3/4 x 1-1/8)
308037Bearing Cone (3/4 ID)
318035Tail Wheel & Tire (13 x 5.00-6)
328768-2Seal, Reverse Lip
338038-1Spacer, Tail Wheel Axle
348039Nut, Tail Wheel Axle
352722-1Deck Height Adjustment, LH
362214-10Rod End, Female (3/8-24)
372722-3Pivot Shaft
382655Lift Chain
394407-4Bow Tie Cotter Pin
402215-4Height Adjustment Rod
41514610mm Ball Stud
422215Gas Spring Assembly
432721Lifting Arm (Includes Item # 8)
442721-2Lifting Cross Tube
452723-3Height Adjustment Arm
465850-1 (now 5850-3)Handle Grip, Foam (3-1/4)
472722-2Deck Height Adjustment Trigger
F0041/4-20 Keps Nut
F0095/16-18 Whiz Locknut
F0133/8-16 Whiz Locknut
F0143/8-16 ESNA Nut
F0355/16-18 x 1-1/4 Hex Bolt
F0383/8-16 x 1 Hex Bolt
F0393/8-16 x 1-1/4 Hex Bolt
F0403/8-16 x 1-1/2 Hex Bolt
F0481/2 SAE Washer
F0501/4 SAE Washer
F0513/8 SAE Washer
F0713/4 External Snap Ring
F0901/4-20 x 2-1/2 Hex Bolt
F117Retainer Ring
F1321/4-20 x 2-3/4 Hex Bolt
F166Retainer Ring
F2055/16-18 x 1/4 Set Screw (Knurl Point)
F2153/8-16 x 1/2 x 1/2 S Bolt
F2187/16 Split Lock Washer
F2197/16-14 x 1-1/4 Hex Bolt
F2265/16-18 x 7/8 Hex Bolt
F241.375 x .875 x .10 Washer
F2631-1/4 External Snap Ring
F2685/16-18 x 3 Hex Bolt
F2983/8-24 Jam Nut
F3443/4-16 Slotted Hex Nut
F3473/4 SAE Washer
F3481/8 x 1-1/2 Cotter Pin
F3783/8-16 x 6 Hex Bolt
F4363/16 x 1-1/8 Spring Pin
F437Clevis Pin (1/4 x 1)
F4385/16-18 x 2-3/4 Hex Bolt